
 

FACT SHEET 
(Pursuant to Nevada Administrative Code (NAC) 445A.401) 

 
Permittee Name: Klondex Gold & Silver Mining Company 
 
Project Name:  Fire Creek Project 
 
Permit Number: NEV2007104 
Review Type/Year/Revision: Renewal 2025, Fact Sheet Revision 00 
 
A. Location and General Description 
 

Location: The Fire Creek Project is located in east-central Lander County, within portions 
of Sections 9, 10, 14, 15, 22, 23, and 24, Township 30 North (T30N), Range 47 East 
(R47E); and Section 19, T30N, R48E, Mount Diablo Baseline and Meridian, 
approximately 37 miles east of the town of Battle Mountain, Nevada. The Project is located 
on a combination of public land, administered by the U.S. Bureau of Land Management, 
[...]
inch SDR 21 HDPE pipe to a flocculant (Polymer Solve 218B) dosing tank stored in an 8-
foot by 20-foot conex trailer at the northeast corner of the lined containment pad. Solve 
218B is dosed as needed into the slurry. Following dosing, slurry is pumped via 4-inch 



Klondex Gold & Silver Mining Company 
Fire Creek Project 

NEV2007104 (Renewal 2025, Fact Sheet Revision 00) 
Page 16 of 25 

 
 

 

HDPE pipe to the geotubes where each has its own valve and spigot that can be manually 
shut off when the geotube is filled. Once filled with slurry, the geotubes drain until the 
remnant material has become sufficiently dry as determined by the Permittee. Once 
dewatered, the geotube is cut open and residue is assayed. If the residue is determined to 
be economic, it is then be hauled to Midas for processing. Uneconomic residue is placed 
in the WRSF and analyzed in accordance with Part I.D.10 in the Permit. 

 
The lined containment pad has the dimensions of approximately 82 feet by 162 feet with a 
depth of 4 feet and is located southwest of the Dewatering Storage Pond. The liner system 
consists of 6-inches of liner bedding material compacted to 95% maximum dry density 
Standard Proctor (ASTM Method D698), overlain with 60-mil LLDPE liner and 12-ounce 
non-woven geotextile. The liner will extend to the crest of the excavation on all sides and 
be anchored to a backfilled 24-inch trench around the perimeter of the basin. With a sloped 
floor at approximately 2 percent grade east towards a deeper drainage collection area, the 
containment pad will not store filtrate from the geotubes. 
 
A 6-inch perforated HDPE pipe will be laid atop the liner within the excavation to facilitate 
drainage. The liner and pipe will be buried beneath 4 feet of 2-inch drain rock. Filtrate in 
the drainage collection area will boot through the liner and flow by gravity via 10-inch 
HDPE pipe within an 18-inch diameter SDR 21 HDPE sleeve into the Dewatering Storage 
Pond. The containment pad is designed to contain the meteoric runoff based on the 25-
year, 24-hour storm event of 1.94 inches. 
 
Stormwater Diversions: The upgradient Main Diversion Channel, constructed to 
withstand the 100-year, 24-hour storm event design, protects the WRR, Stormwater Pond 
1, Dewatering Storage Pond, and Dewatering Storage Pond 2 from upgradient watershed-
derived stormwater flows. The unlined 3H:1V trapezoidal channel was constructed with a 
minimum 2.5-foot depth and minimum 6-foot base width. The channel subgrade was 
grubbed, scarified, moisture conditioned, and recompacted to a minimum 90% maximum 
dry density Modified Proctor (ASTM Method D1557) to a depth of at least 8 inches. The 
prepared subgrade was covered with a layer of 8-ounce per square yard non-woven 
geotextile protected with a minimum 12-inch thick layer of D50 = 3-inch diameter riprap. 
The Main Diversion conveys storm flow to the west where it discharges to Fire Creek 
across an armored distribution apron constructed with a minimum 15-inch thick layer of 
D50 = 6-inch diameter riprap. 
 
The 2015 major modification extends the unlined Main Diversion Channel upgradient to 
the east, immediately upslope of the footprint of the ultimate 3,000,000 ton WRSF, to 
capture stormwater runoff from the 100-year, 24-hour storm event and divert it around the 
west side of the Fire Creek Project area. The 2015 extension features 2H:1V inner and 
outer side slopes, a minimum 3-foot wide flat bottom, and a minimum 4-foot channel depth.  
 
Earthen East and West Interim Diversion Channels are constructed upslope of the Phase I 
WRSF footprint (within the footprint of the ultimate WRSF) as temporary diversions to 
minimize stormwater capture by the Phase I WRSF prior to the possible future expansion 



Klondex Gold & Silver Mining Company 
Fire Creek Project 

NEV2007104 (Renewal 2025, Fact Sheet Revision 00) 
Page 17 of 25 

 
 

 

of the WRSF to its ultimate footprint. The interim diversions are designed to convey the 
25-year, 24-hour storm event. The East Interim Diversion and West Interim Diversion 
channels meet on a broad topographic rib on the north (upgradient) perimeter of the Phase 
I WRSF, and each diverts stormwater around its own side of the Phase I WRSF. Both 
diversions transition from gently sloping upper channels along the northern perimeter of 
the Phase I WRSF to steeply sloped diversion “chutes” along the east and west sides of the 
WRSF. The upper channels are simple v-ditches with 2H:1V side slopes and minimum 3-
foot depth. The East Interim Diversion Chute and West Interim Diversion Chute are 
designed with average longitudinal slopes of 24.50% and 15.75%, respectively. The chutes 
feature 2H:1V side slopes, a 4- or 5-foot-wide bottom, and an 18-inch minimum depth 
above an 18-inch thick armoring layer of D50 = 9-inch diameter riprap. Portions of the East 
Interim Diversion Chute that are constructed partly using fill, rather than entirely of cut 
construction, incorporate a geosynthetic clay layer (GCL) sheet between the compacted fill 
and the overlying riprap. The diversion chutes both discharge to a single energy dissipation 
apron constructed in the natural ephemeral drainage approximately 75 feet downstream of 
the Stormwater Pond 2 embankment. The energy dissipation apron consists of a 60-inch 
thick layer of D50 = 30-inch diameter riprap. 
 
The Division approved an EDC in January 2017 for two temporary sediment diversion v-
ditches located upgradient of the perimeter of Stormwater Collection Pond 2 on the 
drainage’s east and west sides in order to mitigate sediment runoff from upland areas 
adjacent to Stormwater Pond 2, assumed to contribute to the frequently overflowing 
Stormwater Collection Pond 2. The diversions are only required until the vegetation is 
established in areas disturbed during the WRSF’s construction and will tie into the existing 
interim chutes proceeding at a 0.5% slope from the WRSF. Since the existing interim 
diversions are designed for a larger upland area than the sediment control diversions, the 
sediment control diversions are sized conservatively. 
 
The Western Dump Perimeter Diversion Channel was constructed to capture flow along 
the west side of the WRR footprint and convey it to the WRR toe collection sump. The 
trapezoidal channel has 3H:1V side slopes and measures a minimum 5 feet deep and 4 feet 
across the bottom. The channel was constructed with a minimum 12-inch thick LPSL, with 
a compacted permeability of less than 1 x 10-6 cm/sec, protected by a layer of 8-ounce per 
square yard non-woven geotextile and a minimum 15-inch thick layer of D50 = 6-inch 
diameter riprap.  
 
Stormwater flows from a small catchment area on the eastern side of the WRR, between 
the access road and Stormwater Pond 1, are collected and diverted away from the 
components into a natural drainage through a small ditch identified as the Eastern Dump 
Perimeter Channel and Diversion. The ditch is a trapezoidal channel with 1.5H:1V side 
slopes and was constructed with a minimum 12-inch thick LPSL with a compacted 
permeability of less than 1 x 10-6 cm/sec, protected by a layer of 8-ounce per square yard 
non-woven geotextile and a minimum 12-inch thick layer of D50 = 6-inch diameter riprap 
to handle the modeled stormwater flows. 
 



Klondex Gold & Silver Mining Company 
Fire Creek Project 

NEV2007104 (Renewal 2025, Fact Sheet Revision 00) 
Page 18 of 25 

 
 

 

Water Treatment Systems: A number of water treatment plants and processes have been 
approved and used since the Permit was first issued, for the purpose of improving the 
quality of water in various portions of the fluid management system to the point that it 
could be discharged to the environment without creating the potential for degradation of 
surface water or groundwater. The water being treated has been obtained from a variety of 
sources, including dewatering water pumped from the underground workings, stormwater 
collected by the WRR, the WRSF, and various ponds, and brine waste streams generated 
by the water treatment plants themselves. Each approved water treatment plant is described 
below. As of the 2015 major modification, all water treatment plants except the 2013 
Microfiltration and Reverse Osmosis Water Treatment Plant have been permanently closed 
and removed from the site, because they did not perform to expectations. As of the 2025 
renewal, this remains the same. 
 
Nalco® Portable Reverse Osmosis (RO) Water Treatment Plant: A minor modification was 
approved in early November 2011, authorizing the placement and operation of a portable 
RO plant for treatment of excess volumes of groundwater encountered in the process of 
advancing the exploration decline. The quantity of water requiring removal was greater 
than originally anticipated, enough so as to potentially exceed the design operating capacity 
of the Dewatering Storage Pond and the ability to dispose of the water with the active 
evaporation system. In addition, some water comes into contact with blasting agents in the 
underground workings, which results in an exceedance of the established nitrate + nitrite 
Profile I reference value (10 mg/L) for discharge of dewatering water outside of approved 
containment. The exceedance precludes the use of mine dewatering water that has 
contacted mining operations in dust suppression activities.  
  
The Nalco® portable RO plant was permanently closed and removed in 2012. 
 
AquaMove® Mobile Water Treatment Plant: The installed Nalco® portable RO plant 
required frequent and expensive membrane replacement and experienced lengthy 
downtime periods due to the variability of the Dewatering Pond water characteristics. 
Therefore, a minor modification was approved in May 2012 for installation of an 
AquaMove® Mobile Water Treatment Plant (AquaMove® System). Initially, the 
AquaMove® System was to be operated in tandem with the installed RO plant. Once the 
AquaMove® System was fully operational, the RO plant was to be removed and the 
AquaMove® System would be operated alone until a longer term water treatment or water 
quality mitigation process could be implemented. 

 
The AquaMove® System was expected to produce a permeate discharge of 60 to 72 gpm 
and a respective reject (‘brine’ water) discharge of 13 to 25 gpm, depending on actual 
throughput rate, water quality, and system efficiency. Due to difficulties meeting Profile I 
reference values for nitrate + nitrite and total nitrogen, the nanofiltration membranes were 
replaced in September 2012 with RO membranes. The treated water typically met all 
Profile I reference values, but the permeate discharge rate was lower than desired at 
approximately 30 to 45 gpm, and the RO membranes needed frequent replacement due to 
a large amount of suspended sediment in the untreated water. 



Klondex Gold & Silver Mining Company 
Fire Creek Project 

NEV2007104 (Renewal 2025, Fact Sheet Revision 00) 
Page 19 of 25 

 
 

 

 
The AquaMove® Mobile Water Treatment Plant was permanently closed and removed by 
2014. 
 
Microfiltration and Reverse Osmosis (MF/RO) Water Treatment Plant: In March 2013, the 
Division approved an EDC modification to the Permit for construction of a new MF/RO 
Water Treatment Plant to be located just west of Stormwater Pond 1. The MF/RO Water 
Treatment Plant was designed to operate concurrently with, but independently from, the 
existing AquaMove® System. The MF/RO Water Treatment Plant was designed to treat a 
maximum of 100 gpm with 69-77% recovery, producing a treated permeate stream of up 
to 69-77 gpm and reject streams of 1-8 gpm (MF unit) and 15-30 gpm (RO unit). 
 
In the MF/RO Water Treatment Plant, water pumped from either the Dewatering Storage 
Pond or Stormwater Pond 1 is treated with sodium hypochlorite bleach, ferric chloride, and 
sulfuric acid as needed to oxidize and precipitate iron, manganese, and other metals in an 
8.5-foot diameter, 5,000-gallon, polyethylene Raw Water Tank. The water is then pumped 
through the MF unit in a mobile truck-trailer-mounted MF/RO container to remove 
suspended particles, including, but not necessarily limited to, pulverized rock, drilling 
additives, and precipitated iron, manganese, aluminum, and silica. Waste solution from the 
MF unit flows into another 8.5-foot diameter, 5,000-gallon, polyethylene MF Waste Tank, 
from which it is pumped, along with an organic anionic polymer flocculant additive, 
through a fabric geotube to dewater the MF solid waste sludge. The geotube is housed in a 
30-cubic yard, epoxy-coated, steel filter bin containment. The MF sludge is placed on the 
WRR or hauled offsite for proper disposal, as warranted based on periodic analyses 
required in the Permit. The rejected geotube filtrate water is returned to Stormwater Pond 
1. An antiscalant, sodium bisulfite, and sulfuric acid are then added, as needed, to the MF-
treated water, and it is pumped through the RO unit in the MF/RO trailer. The RO unit 
removes dissolved ions, including arsenic, antimony, sulfate, nitrate, total nitrogen, and 
TDS. After the RO step, the water is pH adjusted with sodium hydroxide, as warranted, to 
meet the Profile I pH reference range of 6.5 to 8.5 SU, and is pumped to the two Permeate 
(treated water) Storage Tanks. The brine reject solution from the RO unit may be conveyed 
either to Stormwater Pond 1 or to two 8.5-foot diameter, 5,000-gallon, polyethylene RO 
Brine Storage Tanks for proper offsite disposal at an authorized facility. 
 
Bulk chemical storage and other components of the MF/RO Water Treatment Plant are 
housed in a heated tent building adjacent to the MF/RO trailer. The tent building was 
constructed on a bermed containment pad, measuring approximately 40 feet by 60 feet, 
consisting of, from bottom to top: 6 inches of minus 1-inch crushed structural fill 
compacted to 90% maximum dry density Modified Proctor (ASTM Method D1557); a 
single 60-mil HDPE liner; and a 12-inch thick overliner layer of minus 1.5-inch diameter 
non-angular gravel, which was also compacted to 90% maximum dry density Modified 
Proctor (ASTM Method D1557). The structural fill and non-angular gravel were imported 
from offsite commercial gravel pits. The liner berms around the perimeter of the secondary 
containment were constructed with 12-inch diameter horizontal HDPE pipe resting on 
compacted structural fill and overlain with the 60-mil HDPE liner to maximize usable 



Klondex Gold & Silver Mining Company 
Fire Creek Project 

NEV2007104 (Renewal 2025, Fact Sheet Revision 00) 
Page 20 of 25 

 
 

 

space. The tent building secondary containment is graded to drain to Stormwater Pond 1 
via a pipe ditch lined with 60-mil HDPE. Together, the tent building secondary 
containment and Stormwater Pond 1 provide in excess of the required 110 percent capacity 
of the largest primary vessel in the tent building. All chemical reagents have their own 
dedicated secondary containment structures separate from the tent building containment to 
eliminate the potential for concentrated reagent spillage draining into Stormwater Pond 1. 
 
The trailer-mounted MF/RO unit sits within a separate 60-mil HDPE-lined bermed 
secondary containment, measuring approximately 9.5 feet by 60 feet, located on the west 
side of the tent building containment, and is connected to it via a short 60-mil HDPE-lined 
pipe ditch. The MF/RO secondary containment construction is identical to that of the tent 
building secondary containment, except its liner berms are supported entirely with 
structural fill rather than HDPE pipe. The MF/RO secondary containment provides in 
excess of the required 110 percent capacity of the largest primary vessel. 
 
The two 5,000-gallon Permeate Tanks and the two 5,000-gallon RO Brine Storage Tanks 
are located south of the tent building in a separate 60-mil HDPE-lined secondary 
containment, measuring approximately 10 feet by 42 feet, with construction identical to 
the MF/RO secondary containment. Tanker trucks that haul the waste RO brine offsite for 